

Pharmacological Treatment of Ankylosing Spondylitis

A Systematic Review

Pauline Boulos,¹ Maxime Dougados,² Stuart M. MacLeod³ and Elke Hunsche⁴

1 Department of Medicine, McMaster University, Hamilton, Ontario, Canada

2 René Descartes Université, Hôpital Cochin, Paris, France

3 Child and Family Research Institute, Department of Pediatrics, University of British Columbia, Vancouver, British Columbia, Canada

4 Outcomes Research, Merck and Co., Inc., Whitehouse Station, New Jersey, USA

Contents

Abstract	2111
1. Literature Review	2112
1.1 Methods	2112
1.2 Assessment of Potentially Relevant Articles	2113
2. Results by Therapeutic Class	2114
2.1 NSAIDs	2114
2.2 Corticosteroids	2118
2.3 Sulfasalazine	2118
2.4 Pamidronate	2118
2.5 Anti-Tumour Necrosis Factor- α Agents	2120
2.6 Other Therapies	2122
3. Discussion	2122
4. Conclusion	2124

Abstract

The purpose of this study was to review the evidence regarding the efficacy and safety of pharmacological therapies currently available for the treatment of ankylosing spondylitis (AS).

A literature search using MEDLINE from 1966 through to April 2005 and a hand search of abstracts from the American College of Rheumatology (ACR) meetings for 2001 through to 2004 were performed. References of articles retrieved were also searched.

The MEDLINE search yielded 570 citations and 157 abstracts from ACR were identified. Eighty-four studies were randomised controlled trials (RCTs); 53 fulfilled the inclusion criteria (pharmacological treatment of AS and RCT) and were included in this review. Statistical pooling of data was not performed because of the disparate outcome measures used. Eight RCTs found nonselective NSAIDs and two RCTs found cyclo-oxygenase (COX)-2-selective NSAIDs to be superior to placebo for relief of pain and improvement in physical function. Twenty-nine RCTs showed comparable efficacy and safety between nonselective

NSAIDs. One RCT showed no difference between methylprednisolone 1g and 375mg. Seven RCTs assessing the efficacy of sulfasalazine (sulphasalazine) and two RCTs of methotrexate provided contradictory evidence as to their benefit for treatment of AS. One RCT showed intravenous pamidronate 60mg to be more effective than 10mg intravenously for the treatment of axial pain. All six RCTs of anti-tumour necrosis factor (TNF)- α agents demonstrated superiority to placebo for the treatment of axial and peripheral symptoms.

Nonselective as well as COX-2-selective NSAIDs can be used for pain control in patients with AS. Other proven treatment options include sulfasalazine for the treatment of peripheral joint symptoms, while limited evidence supports the use of pamidronate or methotrexate, which require further studies. Anti-TNF α agents have been found very effective for the treatment of both peripheral and axial symptoms in patients with AS, but their use is limited by cost and uncertainty over long-term efficacy and safety.

Ankylosing spondylitis (AS) is a chronic inflammatory disease primarily affecting the sacroiliac joint and spine. AS typically presents before the age of 40 years with an insidious onset of inflammatory low back pain.^[1] Associated comorbidities include asymmetric peripheral arthritis, enthesopathy, inflammatory eye disease and a variety of skin disorders. The prevalence of AS varies among populations, ranging from 0.1% in African and Inuit populations to between 0.3% and 1.4% in North Americans and Europeans.^[2-6] Prevalence also varies by sex, with a male to female ratio of 3.5 : 1,^[3] and by HLA-B27 status. Consistent with the genetic predisposition, persons expressing this phenotype have a 20-fold higher risk for developing a spondyloarthropathy compared with those who are HLA-B27 negative;^[4] the pathophysiology for this association is currently unknown.

Progressive structural damage occurs if AS is left untreated. In a study of patients followed for 4 years, 55% had progressive damage as monitored by cervical and lumbar radiographs.^[7] The early onset of AS and its progressive joint damage impose a significant burden on patients and payers. Using information from a national German database, the annual direct and indirect costs for males with AS were calculated at \$US9151/year (year 2000 value), slightly lower than the amount (\$US9971) for males with rheumatoid arthritis (RA).^[8] In this study, the proportion of patients taking disease-related early

retirement and the costs due to sick leave and work disability were similar for AS and RA, with indirect costs twice as high as direct costs. In a US study, researchers found that indirect costs of AS, which were mainly due to lost work productivity, were three times higher than the direct costs.^[9] In a mail survey of 2384 patients with AS who were members of the Spondylitis Association of America, 15% reported work-related disability attributable to AS. Duration of disease was the most important predictor of work-related disability.^[10]

Early diagnosis and aggressive treatment should be encouraged because of the considerable burden of illness, both for the patient and for society. The objective of this study was to perform a literature review of the evidence regarding the efficacy and safety of pharmacological treatment options currently available for AS.

1. Literature Review

1.1 Methods

A review of the literature was performed by searching the keywords 'ankylosing' and 'drug therapy' as minor and major subject headings in MEDLINE from 1966 through to April 2005. In addition, abstracts from the American College of Rheumatology (ACR) meetings for 2001, 2002, 2003 and 2004 were searched by hand. The inclusion criteria

Table I. Randomised controlled trials (RCTs) identified for evaluation of pharmacological treatment of ankylosing spondylitis by therapeutic class

Therapeutic agent	RCTs retrieved (n = 75)	RCTs excluded (n = 24)	RCTs with usable data (n = 51)
NSAIDs	50	16	34 (table III)
Corticosteroids	3	2	1 (table IV)
Sulfasalazine	10	3	7 (table V)
Pamidronate	3	2	1 (table VI)
Anti-TNF α	12	6	6 (table VII)
Methotrexate	4	2	2 (table VIII)
Amitriptyline	1	0	1 (table VIII)
Penicillamine	1	0	1 (table VIII)
Total	84	31	53

TNF = tumour necrosis factor.

for the initial search were pharmacological treatment of AS and randomised controlled trial (RCT). The exclusion criteria included: open studies; case reports; articles not in the English, French or Spanish language; and studies in which the treatment group was not limited to AS (table I). A detailed description of the search strategy is included in table II.

Abstracts and full articles that met the inclusion/exclusion criteria were retrieved. The bibliographies of these articles were also reviewed for additional references. Methodological quality of the articles/abstracts was assessed using Jadad et al.'s validated instrument for RCTs,^[11] which is based on randomisation, blinding of treatment allocation and description of withdrawals. The scores can range from zero to five. Studies included in this review were RCTs evaluating pharmacological therapies for the symptomatic treatment of AS that scored at least 3 on the Jadad scale.

Data abstraction of outcomes reported in the studies was performed using a systematic approach. As endpoints in the trials varied, it was decided to focus on the most frequently reported endpoints (i.e. Bath Ankylosing Spondylitis Disease Activity Index [BASDAI], Bath Ankylosing Spondylitis Functional Index [BASFI], Assessment in Ankylosing Spondylitis [ASAS] criteria, and pain scores). Other outcomes (including spinal mobility measures such as Schober's test, chest expansion and finger-to-toe distance) and laboratory measures (such as C-reactive protein) have not been shown to be responsive

in short-term trials^[12] and, therefore, are not reported here.

The BASDAI and BASFI are validated instruments that are based on a composite score of clinical symptoms associated with AS.^[13-15] The definition of what constitutes a minimally clinically important difference, as measured by the BASDAI, varies among studies from improvement of at least 20% to 50% or greater.^[16-18] More recently, the ASAS working group has suggested that the definition of clinical response should include both a relative improvement of $\geq 20\%$ and an absolute improvement of ≥ 10 units (on a scale of 0–100) in at least three of four domains: (i) patient global assessment; (ii) pain; (iii) function; and (iv) inflammation.^[12] Furthermore, there should be no deterioration in the potential remaining domain, where deterioration is defined as change for the worse of $\geq 20\%$ and net worsening of ≥ 10 units (on a scale of 0–100).

In addition to the clinical effectiveness of AS therapies, the safety of the agents was also reviewed. The focus was on serious adverse events only, as reported in the RCTs included in this review. Statistical pooling of data in a meta-analysis was not considered appropriate because of disparate outcome measures used among trials.

1.2 Assessment of Potentially Relevant Articles

The literature search generated 570 citations. In addition, 157 abstracts containing the keyword 'an-

kylosing spondylitis' were identified. Of these, 84 studies, including five abstracts, met the inclusion criteria for this review article, as per table II. Upon removing duplicates and those that did not include relevant endpoints or scored <3 on the Jadad scale, 53 articles remained (table I). Results of the review are reported by therapeutic class. Table I illustrates the therapeutic agents studied in the 53 RCTs included in this review.

Table II. Literature search schematic showing how randomised controlled trials of drug therapy for ankylosing spondylitis were selected for review

Search strategy
"Ankylosing" and "drug therapy" as minor and major subject headings
Search limited to
articles in English, French or Spanish
study of humans
case report or comparative study
classical-article
clinical-conference
clinical-trial, clinical-trial-phase-I, clinical-trial-phase-II, clinical-trial-phase-III, clinical-trial-phase-IV
congresses
controlled-clinical-trial
evaluation-studies
guideline
journal-article
meta-analysis
multicenter-study
practice-guideline
randomised-controlled-trial
review or review-academic
review-literature
review-multicase
review-reported-cases
review-tutorial
scientific-integrity-review
technical-report
validation-studies
Articles excluded
case reports
procedures or drug applications
drug reviews for various indications
studies in which the treatment groups was not limited to ankylosing spondylitis

2. Results by Therapeutic Class

2.1 NSAIDs

Fifty articles evaluating NSAID therapy were retrieved. Of these, 16 were excluded because: in four studies,^[19-22] patients were not randomised; in three,^[23-25] patients were not blinded to treatment allocation; in one,^[26] results of patients with AS and osteoarthritis were combined; in one,^[27] results were reported in an article already included; one^[28] was an abstract of a published full-length paper; and the final six studies scored <3 on the quality-rating scale.^[29-34] The remaining 34 studies are summarised in table III.

Eight articles compared traditional nonselective NSAIDs and placebo in the treatment of AS.^[37,40,42,43,53,60,66,68] All demonstrated nonselective NSAIDs to be superior to placebo for the relief of spine pain, global pain and improvement in disease activity. Twenty-nine RCTs (including five of the aforementioned) described comparisons between different nonselective NSAIDs. Results of these studies found different nonselective NSAIDs to be comparable in efficacy and safety in the treatment of AS.^[37-41,44-65,67,68] Serious adverse events were uncommon and were predominantly gastrointestinal (GI) events, including ulcers.

The cyclo-oxygenase (COX)-2-selective inhibitors (coxibs) have also been shown to be effective therapies for AS.^[35,36] In a 6-week trial comparing celecoxib 100mg twice daily with ketoprofen 100mg twice daily or placebo in 246 patients, both active treatments were more effective than placebo in improving pain and function.^[36] There were no significant differences between active treatments.

The COX-2-selective inhibitor etoricoxib was compared at doses of 90 and 120mg once daily with naproxen 500mg twice daily and placebo in a study of 387 patients with AS.^[35] The results showed superior efficacy of both etoricoxib doses compared with placebo for the treatment of spine pain, patient global assessment and BASFI after 6 weeks of therapy. Additionally, both etoricoxib doses were superior to naproxen for improvement in spine pain and BASFI at 46 weeks.

Table III. Summary of randomised controlled trials (RCTs) of NSAIDs for the treatment of ankylosing spondylitis

Study (year)	Quality scale ^a	Duration of study (weeks)	No. of patients enrolled (male/female)	Treatment groups	Mean age, years (SD or range)	Mean disease duration, years (SD or range)	Endpoints ^b	p-Value
van der Heijde et al. ^[35] (2005)	5	6	301/86	Etoricoxib (E ₁) 90mg od Etoricoxib (E ₂) 120mg od Naproxen (N) 500mg bid Placebo (P)	43 (12) 43 (12) 45 (11) 44 (12)	NA	Spinal pain (100mm VAS) BASFI	<0.001 (E ₁ , E ₂ , N vs P) <0.05 (E ₁ , E ₂ vs N) <0.001 (E ₁ , E ₂ , N vs P)
van der Heijde et al. ^[35] (2005)	5	46	374 ^c	Etoricoxib (E ₁) 90mg od Etoricoxib (E ₂) 120mg od Naproxen (N) 500mg bid	NA	NA	Spinal pain (100mm VAS) BASFI	<0.05 (E ₁ vs N) <0.01 (E ₂ vs N) <0.05 (E ₁ vs N) <0.05 (E ₂ vs N)
Dougados et al. ^[36] (2001)	4	6	208/38	Celecoxib (C) 100mg bid Ketoprofen (K) 100mg bid Placebo (P)	38 (11) 38 (11) 40 (11)	11 (9) 11 (10) 11 (9)	Global pain intensity (100mm VAS) BASFI	0.0068 (C vs P) NS (K vs P) NS (C vs K) 0.0006 (C vs P) 0.0436 (K vs P) NS (C vs K)
Dougados et al. ^[37] (1999)	3	6	370/103	Piroxicam (PIR) 20mg od Meloxicam (M1) 15mg od Meloxicam (M2) 22.5mg od Placebo (P)	44 (13) 44 (12) 42 (12) 40 (12)	12 (11) 13 (9) 12 (10) 12 (9)	50% improvement in pain (100mm VAS)	0.0167 (PIR vs P) 0.0167 (M1 vs P) 0.0167 (M2 vs P) NS (PRI vs M1) NS (PRI vs M2)
Battle-Gualda et al. ^[38] (1996)	5	12	172/138	Aceclofenac 200mg od Indometacin 100mg od	38 (8) 39 (8)	8 (7) 7 (8)	Pain (100mm VAS)	NS
Villa Alcazar et al. ^[39] (1996)	4	4	218/55	Aceclofenac 100mg bid Tenoxicam 20mg od	6 (6) 5 (5)	37 (8) 37 (8)	Pain (100mm VAS)	NS
Dougados et al. ^[40] (1994)	5	2	195/90	Ximoprofen (X) 30mg od 20mg od 10mg od 5mg od Placebo	40 (12) 40 (13) 40 (10) 40 (10) 40 (11)	10 (8) 8 (8) 8 (7) 10 (8) 10 (8)	Pain (100mm VAS) >50% improvement vs baseline	0.0001 (all X vs P)
Carcassi et al. ^[41] (1990)	4	12	119 ^c	Indometacin 25–50mg tid Pirazolac 300–600mg bid	40 (20–62) 37 (18–72)	10.5 (1–50) 9.9 (0–40)	Night pain Spinal pain (100mm VAS)	NS
Dougados et al. ^[42] (1989)	4	2	33/3	Ximoprofen (X) 15mg bid Placebo (P) bid	36 (20–65)	9 (1–32)	Pain (100mm VAS)	0.01 (X vs P)
Dougados et al. ^[43] (1987)	4	2	31/7	Piroxicam (PIR) 200mg od Placebo (P)	35 (8) 38 (12)	9 (6) 8 (6)	Pain (100mm VAS)	0.001 (PIR vs P)
Bird et al. ^[44] (1986)	5	4	25/5	Tenoxicam 20mg od Piroxicam 20mg od	38 (NA) 46 (NA)	NA	Spinal pain upon rising in AM (0–5) Night pain (0–5)	NS

Continued next page

Table III. Contd

Study (year)	Quality scale ^a	Duration of study (weeks)	No. of patients enrolled (male/female)	Treatment groups	Mean age, years (SD or range)	Mean disease duration, years (SD or range)	Endpoints ^b	p-Value
Calabro ^[45] (1986)	3	15	284 ^c	Diclofenac 25mg tid (max. 125 mg/day) Indometacin 25mg tid (max. 125 mg/day)	NA (19–67)	NA	Spinal pain (0–4) Nocturnal pain (0–3)	NS
Doury and Roux ^[46] (1986)	4	4	16/3	Isoxicam 200mg od Ketoprofen 100mg tid	43 (NA)	11 (NA)	Subjective pain (100mm VAS)	NS
Franssen et al. ^[47] (1986)	4	12	38/0	Diflunisal 500mg bid Phenylbutazone 200mg od	NA (18–55)	NA	Spinal pain (0–4) Lumbar sacroiliac pain (0–4)	NS
Lomen et al. ^[48] (1986)	4	26	77/8	Flurbiprofen 200–300mg od Phenylbutazone 300–500mg qid	NA	6.2 (NA)	Night pain (0–3) Spinal pain (0–4) Rest pain (0–4) Motion pain (0–6)	NS
Lomen et al. ^[49] (1986)	3	26	54/7	Flurbiprofen 200mg od Indometacin 100mg od	NA (18–65)	NA (0–30)	Night pain (0–3) Spinal pain (0–4) Rest pain (0–4) Motion pain (0–6)	NS
Khan ^[50] (1985)	4	13	187/37	Diclofenac 75–125mg od Indometacin 75–125mg od	39 (19–64) 38 (19–64)	NA	Spinal pain (0–3)	NS
Armstrong et al. ^[51] (1984)	5	8	18/1	Indoprofen 200mg qid Indometacin 25mg qid	44 (24–60)	14 (NA)	Pain score (100mm VAS)	NS
Tannenbaum et al. ^[52] (1984)	4	12	41/14	Piroxicam 10–20mg od Indometacin 25mg tid (max. 125 mg/day)	36 (1) 34 (2)	9 (1) 10 (2)	Pain (17-point VAS)	NS
Jajic et al. ^[53] (1982)	3	6	104 ^c	Pirprofene 100mg od Indometacin 125mg od Placebo	35 (NA)	NA	Pain at rest (0–3) Pain with movement (0–4)	NS
Romberg ^[54] (1982)	4	10	67/20	Piroxicam (P) 20mg od Indometacin (I) 25mg tid	40 (NA)	NA	Back pain (10cm VAS) Peripheral joint pain at rest (10cm VAS)	<0.01 (P vs I)
Sydnès ^[55] (1981)	4	4	67/20	Piroxicam 20mg od Indometacin 25mg tid	40 (18–70)	NA	Back pain (10cm VAS)	NS
Bird et al. ^[56] (1980)	4	4	20 ^c	Indometacin (I) 25mg tid Benoxaprofen (B) 600mg od	NA	NA	Spinal pain (VAS) Night pain (VAS)	NS 0.01 (I vs B)
Buray and Siebers ^[57] (1980)	4	4	26/3	Flurbiprofen 200mg od Naproxen 750mg od	NA	NA	Pain (0–5)	NS

Continued next page

Table III. Contd

Study (year)	Quality scale ^a	Duration of study (weeks)	No. of patients enrolled (male/female)	Treatment groups	Mean age, years (SD or range)	Mean disease duration, years (SD or range)	Endpoints ^b	p-Value
Nahir and Scharf ^[58] (1980)	4	4	2/60	Diclofenac (D) 50mg tid Sulindac (S) 200mg bid	37 (NA) 37 (NA)	NA	Pain (100mm VAS) Spinal pain (0–4)	0.048 (D vs S) NS
Rejholec et al. ^[59] (1980)	5	24	43/7	Tolfenamic acid 200mg tid Indometacin 25mg tid	39 (NA) 36 (NA)	14 (NA) 10 (NA)	Pain index (0–3)	NS
Shipley et al. ^[60] (1980)	4	6	18/1	Indometacin (I) 50mg tid Fenoprofen (F) 600mg tid Placebo (P)	38 (21–53)	NA	Spinal pain (VAS) [logarithmic mean]	NS (I vs F) <0.01 (I vs P) <0.05 (F vs P)
Wordsworth et al. ^[61] (1980)	4	4	22/6	Fenoprofen (F) 600mg tid Phenylbutazone (P) 100mg tid	NA	15 (NA)	Overall pain (10cm VAS) Spinal pain (10cm VAS)	NA
Ansell et al. ^[62] (1978)	4	8	23/2	Naproxen 250mg morning + 500mg night Phenylbutazone 100mg tid	NA (25–69)	NA	Morning pain (0–3)	NS
Mena and Wilkens ^[63] (1977)	4	6	21/6	Flurbiprofen 150–200mg od Phenylbutazone 300–400mg od	NA	NA	Day pain (0–4) Night Pain (0–4)	NS
Jessop ^[64] (1976)	4	8	17/3	Ketoprofen 50mg qid Phenylbutazone 75mg qid	40 (NA)	17 (NA)	Severity of pain (0–4)	NA
Treadwell and Tweed ^[65] (1975)	4	8	13/1	Ketoprofen 25mg qid Phenylbutazone 50mg qid	36 (23–55)	NA (2–30)	Pain (0–2)	NA
Calcrafft et al. ^[66] (1974)	4	4	17/11	Azapropazone 900mg od Placebo	NA (28–69)	NA	Back pain (0–3)	NS
Calin and Grahame ^[67] (1974)	4	4	32/5	Flurbiprofen 150mg od Phenylbutazone 300mg od	42 (18–69)	11 (1–29)	Day pain (1–5) Night pain (1–5)	NS
Sturrock and Hart ^[68] (1974)	4	6	21/3	Indomethacin (I) 25mg tid Flurbiprofen (F) 50mg tid Placebo (P)	43 (NA)	17 (NA)	Pain (10cm VAS)	<0.05 (F vs I) <0.01 (F vs P) <0.05 (I vs P)

a Quality of articles was assessed using the validated instrument of Jadad et al.^[11] with a scale of 0–5.

b RCTs with the following outcomes are reported: BASDAI, BASFI, ASAS criteria and pain scores.

c Number of female and male patients not provided.

ASAS = Assessment in Ankylosing Spondylitis; **BASDAI** = Bath Ankylosing Spondylitis Disease Activity Index; **BASFI** = Bath Ankylosing Spondylitis Functional Index; **bid** = twice daily; **max.** = maximum; **NA** = data not provided; **NS** = not significant; **qid** = four times daily; **od** = once daily; **SD** = standard deviation; **tid** = three times daily; **VAS** = visual analogue scale.

Table IV. Summary of single randomised controlled trial of intravenous corticosteroids for the treatment of ankylosing spondylitis included based on quality score and outcomes measured

Study (year)	Quality scale ^a	Duration of study (weeks)	No. of patients enrolled (male/female)	Treatment groups	Mean age, years (SD or range)	Mean disease duration, years (SD or range)	Endpoints	p-Value
Peters and Ejstrup ^[70] (1992)	4	24	13/4	Methylprednisolone 1g IV Methylprednisolone 375mg IV	41 (31–55) 39 (25–61)	10.5 (1–20) 7 (1–22)	Pain (VAS)	NS

a Quality of articles was assessed using the validated instrument of Jadad et al.^[11] with a scale of 0–5.

IV = intravenous; NS = not significant; SD = standard deviation; VAS = visual analogue scale.

There is limited evidence that treatment with NSAIDs has a positive effect on disease progression. However, a recent abstract reported preliminary results from a 2-year study comparing continuous versus intermittent use of NSAIDs, suggesting a decrease in radiographic progression only in patients receiving continuous treatment.^[69]

2.2 Corticosteroids

Three articles describing the use of corticosteroids were retrieved; only one was included in this review (table IV).^[70] Two studies evaluated the use of intra-articular sacroiliac joint injection, which provided pain relief in this region at 2 and 6 months compared with placebo.^[71,72] These two studies were excluded because they evaluated patients with spondyloarthropathy and not just AS, as per our protocol.

The one study included, which was an RCT comparing intravenous methylprednisolone 1g versus 375mg,^[70] found no differences between treatment groups. No published placebo-controlled trials evaluating oral or intravenous corticosteroid use for the treatment of AS were identified.

2.3 Sulfasalazine

Ten articles reporting evaluations of sulfasalazine (sulphasalazine) for the treatment of AS were identified.^[73–82] Three of these were excluded because one was a meta-analysis;^[78] patients were not randomised in the second study;^[75] and the third^[73] was a re-analysis of a study that was already included. The remaining seven RCTs (table V) pro-

vided inconclusive evidence concerning the efficacy of sulfasalazine in AS.

In the largest of these studies of sulfasalazine, 264 patients were assessed over a 36-month period.^[74] No difference in the primary outcome measure was found between patients treated with sulfasalazine and those treated with placebo.^[74] Four other studies also found no difference between sulfasalazine and placebo regarding pain control.^[77,79,80,82]

Four studies reported improvements in some of the endpoints measured in patients treated with sulfasalazine;^[76,80–82] however, the outcomes assessed differed among the studies. Additionally, these studies analysed multiple endpoints (10–16) without correcting for multiple statistical tests, potentially resulting in an increased chance for a type I statistical error.

Only one serious event, an erythematous raised purpuric rash associated with nausea, anorexia and insomnia, was reported in a sulfasalazine group in one of the seven studies.^[74]

2.4 Pamidronate

Bisphosphonates have been shown to induce osteoclast apoptosis and to be effective in animal models of established arthritis.^[83–85] The literature search identified three studies in which pamidronate was tested for the treatment of symptomatic AS.^[86–88] Two studies were excluded because one was an abstract^[87] of an already included paper and the other^[88] was a substudy of another reported study that is summarised in table VI.^[86]

Table V. Summary of randomised controlled trials (RCTs) of sulfasalazine for the treatment of ankylosing spondylitis

Study (year)	Quality scale ^a	Duration of study (weeks)	No. of patients enrolled (male/female)	Treatment groups	Mean age, years (SD or range)	Mean disease duration, years (SD or range)	Endpoints ^b	p-Value
Clegg et al. ^[74] (1996)	4	36	191/73	Sulfasalazine 2g Placebo	44 (NA) 45 (14)	18 (NA) 19 (12)	Composite index ^c	NS
Dougados et al. ^[81] (1986)	5	24	46/14	Sulfasalazine (S) 2g Placebo (P)	39 (NA) 37 (NA)	10 (NA) 10 (NA)	Pain (100mm VAS)	<0.005 (S vs P)
Feltelius and Hallgren ^[82] (1986)	3	12	28/9	Sulfasalazine 3 g/day Placebo	41 (25–57) 37 (20)	12 (2–30) 10 (2–20)	Pain severity (100mm VAS) Sacroiliac pain (100mm VAS) Number of painful joints	NS
Taylor et al. ^[76] (1991)	3	48	40 ^d	Sulfasalazine (S) Placebo (P)	35 (2) 39 (2)	3 (1) 3 (2)	Pain (10cm VAS)	<0.05 (S vs P)
Corkill et al. ^[77] (1990)	5	48	54/8	Sulfasalazine 2g Placebo	37 (9) 28 (11)	12 (8) 16 (11)	Spinal pain (VAS) Peripheral joint pain (VAS)	NS
Davis et al. ^[79] (1989)	4	12	25/3	Sulfasalazine 2g Placebo	35 (23–49) 40 (21–57)	8.6 (1–30) 8.4 (1–25)	Pain (10cm VAS)	NS
Nissila et al. ^[80] (1988)	4	26	67/18	Sulfasalazine 3g Placebo	37 (9) 39 (8)	4 (4) 5 (7)	Severity of spinal pain (VAS)	NS

a Quality of articles was assessed using the validated instrument of Jadad et al.^[11] with a scale of 0–5.

b RCTs with the following outcomes are reported: BASDAI, BASFI, ASAS criteria and pain scores.

c Treatment response defined as improvement in two of four measures (patient and physician assessments, duration of morning stiffness and severity of back pain).

d Number of female and male patients not provided.

ASAS = Assessment in Ankylosing Spondylitis; **BASDAI** = Bath Ankylosing Spondylitis Disease Activity Index; **BASFI** = Bath Ankylosing Spondylitis Functional Index; **NA** = data not provided; **NS** = not significant; **SD** = standard deviation; **VAS** = visual analogue scale.

Table VI. Summary of single randomised controlled trial of pamidronate for the treatment of ankylosing spondylitis included based on quality score and outcomes measure

Study (year)	Quality score ^a	Duration of study (weeks)	No. of patients enrolled (male/female)	Treatment groups	Mean age, years (SD or range)	Mean disease duration, years (SD or range)	Endpoints	p-Value
Maksymowych et al. ^[86] (2002)	5	24	67/17	Pamidronate 60mg IV Pamidronate 10mg IV	38.8 (24–65) 40.3 (25–65)	14 (2–33) 16 (1–44)	BASDAI reduction >25% BASDAI reduction >50% BASDAI reduction >70%	0.004 ^b 0.027 ^b NS

a Quality of articles was assessed using the validated instrument of Jadad et al.^[11] with a scale of 0–5.

b Pamidronate 60mg was superior to pamidronate 10mg.

BASDAI = Bath Ankylosing Spondylitis Disease Activity Index; **IV** = intravenous; **SD** = standard deviation.

In the included dose-response study, 84 patients with NSAID-refractory AS were treated with either 60mg or 10mg of intravenous pamidronate.^[86] The control group received pamidronate 10mg, rather than placebo, because the first dose of pamidronate frequently causes arthralgias, and the lack of this adverse effect could have revealed treatment allocation. The minimum dose of pamidronate shown to provoke such post-infusion arthralgias is 10mg.^[89] At 6 months, significant reductions in BASDAI and BASFI were apparent in the 60mg group compared with the 10mg group. Serious adverse events, including transient arthralgias/myalgias after the first infusion, were similar in both groups.

2.5 Anti-Tumour Necrosis Factor- α Agents

The rationale for treating AS with a tumour necrosis factor (TNF)- α -blocking agent is based on the observation that large amounts of TNF α are expressed at the site of inflammation in patients with this disease.^[90] The literature search identified 12 references describing studies of the anti-TNF α agents infliximab and etanercept for treatment of AS.^[16-18,91-99] Six of the 12 studies were excluded because one was a substudy of a published RCT^[94] and five were abstracts of studies also available as full-length papers.^[95-99] The remaining six studies are summarised in table VII.

Infliximab, a chimeric murine/human monoclonal anti-TNF α antibody, was compared at a dose of 5 mg/kg with placebo in 69 patients with AS in a 12-week study.^[18] At week 12, patients receiving infliximab showed a significant regression of disease activity compared with placebo, as measured by the proportion of patients with a $\geq 50\%$ improvement on BASDAI. Another study evaluated infliximab at the same dose over a 24-week period. This study also demonstrated the superior efficacy of infliximab over placebo in the ASAS 20, BASDAI and BASFI.^[91] The former study reported three serious adverse events, one each in three patients treated with infliximab (systemic tuberculosis, allergic pulmonary granulomatosis, and mild leukopenia). The latter study reported seven patients (3.5%) having serious events with the use of infliximab, including one each

Table VII. Summary of randomised controlled trials (RCTs) of anti-tumour necrosis factor (TNF)- α agents for the treatment of ankylosing spondylitis

Study (year)	Quality scale ^a	Duration of study (weeks)	No. of patients enrolled (male/female)	Treatment groups	Mean age, years (SD or range)	Mean disease duration, years (SD or range)	Endpoints ^b	p-Value
van der Heijde et al. ^[91] (2005)	5	24	225/54	Infliximab (I) 5 mg/kg IV	40 (32–47)	8 (3–15)	ASAS 20 ^c	<0.001 (I vs P)
				Placebo (P)	41 (34–47)	13 (4–18)	BASDI	<0.001 (I vs P)
							BASFI	<0.001 (I vs P)
Calin et al. ^[92] (2004)	4	12	66/18	Etanercept (E) 25mg 2 \times weekly	45 (10)	15 (9)	ASAS 20 ^c	<0.001 (E vs P)
				Placebo (P)	41 (11)	10 (8)	BASDAI	<0.01 (E vs P)
							BASFI	<0.01 (E vs P)
Davis et al. ^[93] (2003)	5	24	210/67	Etanercept (E) 25mg 2 \times weekly	42 (24–70)	10 (0–31)	ASAS 20 ^c	<0.0001 (E vs P)
				Placebo (P)	42 (18–65)	11 (0–35)		
Brandt et al. ^[17] (2003)	4	6	22/8	Etanercept (E) 25mg 2 \times weekly	40 (9)	15 (8)	BASDAI	0.004 (E vs P)
				Placebo (P)	32 (8)	11 (9)	>50% improvement	
Braun et al. ^[18] (2002)	4	12	45/24	Infliximab (I) 5 mg/kg IV	41 (8)	16 (8)	BASDAI	0.0001 (I vs P)
				Placebo (P)	39 (9)	15 (9)	>50% improvement	
Gorman et al. ^[16] (2002)	4	16	31/9	Etanercept (E) 25mg 2 \times weekly	38 (10)	15 (10)	ASAS ^c	0.004 (E vs P)
				Placebo (P)	39 (10)	12 (9)		

a Quality of articles was assessed using the validated instrument of Jadad et al.^[11] with a scale of 0–5.

b RCTs with the following outcomes are reported: BASDAI, BASFI, ASAS criteria and pain scores.

c ASAS criteria – see text for details.

ASAS = Assessment in Ankylosing Spondylitis; **BASDAI** = Bath Ankylosing Spondylitis Disease Activity Index; **BASFI** = Bath Ankylosing Spondylitis Functional Index; **IV** = intravenous; **SD** = standard deviation.

with dizziness, cholecystitis, arthritis, leukocytosis and pneumonia, inguinal hernia, haemiparesis and abdominal pain, and back pain, fever and ganglion-euroma.

Four RCTs have been reported to date for etanercept, a soluble TNF α -receptor blocker.^[16,17,92,93] The duration of treatment was 6–24 weeks in these studies and all four showed superior efficacy of etanercept over placebo. Serious adverse events reported in these trials included one of each of the following: lymphadenopathy, staphylococcal cellulitis after a spider bite, wound infection after a cat bite, bone fracture after a fall, fever associated with injection-site reactions, a flare of ulcerative colitis, intestinal obstruction due to adhesions and acute myocardial infarction. In addition, two bone fractures after trauma were reported.

2.6 Other Therapies

Of the four methotrexate trials reviewed, one was excluded because treatment was not double-blind^[100] and one was an abstract also available as a full-length paper.^[101] In the two remaining RCTs, patients received methotrexate 10mg and 7.5mg weekly or placebo for a period of 24 weeks (table VIII).^[102,103] The study in which methotrexate was evaluated at 10mg did not demonstrate any difference in BASDAI response between methotrexate and placebo.^[102] However, results in the second trial favoured methotrexate, based on good responses measured by a composite index detailed in table VII, but no significant difference in BASDAI between the two groups was found.^[103] No serious adverse events were reported in either study.

The use of amitriptyline for treating AS has been evaluated in one RCT (table VIII).^[104] In that study, patients remained on the medication(s) they were taking for AS, and the effect of adding amitriptyline or placebo was studied. Results showed that those receiving amitriptyline had significant improvement in BASDAI scores relative to placebo ($p = 0.024$), but no significant changes in pain and BASFI. No serious adverse events were reported in this study.

One RCT studied the use of penicillamine versus placebo for AS (table VII).^[105] None of the patients

reported any improvement while taking penicillamine.

3. Discussion

This review provides a detailed and precise evaluation of different pharmacological treatment modalities frequently used in daily practice for AS. The review confirms the short-term symptomatic effect of NSAIDs and suggests that new compounds, such as anti-TNF α , may be of interest in NSAID-refractory patients.

According to clinical consensus, NSAIDs are the recommended first-line therapy for the treatment of axial and peripheral pain for patients with AS.^[106,107] Since there is no evidence distinguishing among nonselective NSAIDs based on efficacy, other considerations such as tolerability, risk factors, administration schedule and cost should be considered for each patient when NSAIDs are prescribed. To date, etoricoxib and celecoxib are the only COX-2-selective agents that have been studied in AS, and both have been shown to be efficacious for symptomatic treatment of pain and improvement in physical function.

The cardiovascular safety profile of COX-2-selective and nonselective NSAIDs is currently a topic of great interest to scientists, practitioners, patients and regulatory authorities. The US FDA convened a Joint Advisory Committee Meeting in February 2005 to review available cardiovascular safety data, and have since issued results of their analysis and recommendations.^[108] It was concluded that the available cardiovascular safety data are best interpreted as being consistent with a class effect of an increased risk of serious cardiovascular events for COX-2-selective and nonselective NSAIDs. Additional long-term controlled clinical trials are necessary to provide more information on these effects.

There is no convincing evidence for oral or intravenous corticosteroid use in the treatment of AS.^[70] Intra-articular injections into the sacroiliac joint may be beneficial, although this was not formally evaluated in any studies identified in this review.^[71,72] There is some evidence, although limited, that sulfasalazine is beneficial for the treat-

Table VIII. Summary of randomised controlled trials of drugs not included in tables III to VII for the treatment of ankylosing spondylitis

Study	Quality scale ^a	Duration of study (weeks)	No. of patients enrolled (male/female)	Treatment groups	Mean age, years (SD or range)	Mean disease duration, years (SD or range)	Endpoints ^b	p-Value
Gonzalez-Lopez et al. ^[103] (2004)	5	24	24/11	Methotrexate (M) 7.5mg weekly Placebo (P)	NA	NA	Composite Index ^c BASDAI 20 BASDAI 50	0.03 (M vs P) NS NS
Roychowdhury et al. ^[102] (2002)	4	24	26/4	Methotrexate 10mg weekly Placebo	44 (10)	17 (9)	BASDAI	NS
Koh et al. ^[104] (1997)	4	2	78/22	Amitriptyline (A) [mean dose 27.1mg od] Placebo	42 (10) 46 (10)	19 (10) 22 (12)	Pain (VAS 0–10) BASDAI BASFI	NS 0.024 (A vs P) NS
Steven et al. ^[105] (1985)	3	24	15/2	D-Penicillamine 125–750mg od Placebo	40 (26–55) 39 (33–58)	16 (8–28) 9 (1–26)	Overall pain (100cm VAS)	NS

a Quality of articles was assessed using the validated instrument of Jadad et al.^[11] with a scale of 0–5.

b RCTs with the following outcomes are reported: BASDAI, BASFI, ASAS criteria and pain scores.

c Composite index response defined as an improvement of $\geq 20\%$ in at least five of the following: (i) severity of morning stiffness (100mm VAS); (ii) physical well-being (100mm VAS); (iii) BASDAI; (iv) BASFI; (v) Health Assessment Questionnaire for spondyloarthropathies; (vi) physician global assessment (100mm VAS); (vii) patient global assessment (100mm VAS). In addition, a responder requires no worsening in any of the scales ($<20\%$ worsening compared with baseline values).

ASAS = Assessment in Ankylosing Spondylitis; **BASDAI** = Bath Ankylosing Spondylitis Disease Activity Index; **BASFI** = Bath Ankylosing Spondylitis Functional Index; **NA** = data not provided; **NS** = not significant; **od** = daily; **SD** = standard deviation; **VAS** = visual analogue scale.

ment of AS, particularly for peripheral joint symptoms.^[80-82] One large study of sulfasalazine failed to show better efficacy than placebo, but re-analysis of the data revealed that pain scores improved in the subset of patients with peripheral arthritis.^[73] There is no evidence of a disease-modifying effect with sulfasalazine.^[76] Pamidronate, methotrexate and amitriptyline may alleviate symptoms in some patients. One study provided evidence that pamidronate may be efficacious^[86] but confirmation by additional controlled studies is necessary. The evidence for methotrexate is also limited and research results are conflicting.^[102,103] The only RCT in which amitriptyline was studied showed improvement in BASDAI but not in pain and fatigue.^[104]

Studies with the anti-TNF α agents infliximab and etanercept demonstrated efficacy in symptomatic relief of pain in patients with AS. Both infliximab and etanercept have demonstrated the ability to lead to regression or complete improvement of magnetic resonance imaging-diagnosed enthesal lesions.^[94,109] Long-term studies will need to be conducted to determine whether anti-TNF α agents are disease-modifying in AS. Despite the promising clinical effects and possible disease-modifying capabilities, there remain many gaps in the evidence about these agents, including effective starting and maintenance dosages, optimal time for treatment initiation, duration of therapy, and risk factors for adverse effects as well as long-term safety.

The results of this review have to be seen in light of some limitations. Publication bias cannot be ruled out, as only published studies were considered in this review. Additionally, it is possible that reported findings overestimate the benefits of the interventions, since studies with significant results are more likely to get published than studies without significant results, leading to publication bias. There may also be a language bias. It has been suggested that authors are more likely to report positive findings in an international English language journal and negative findings in a local journal.^[110,111] Another potential limitation of the review is that study results were not weighted by the sizes of study populations. In certain instances, studies may not have been

powered to detect significant differences. Despite extensive searching, it is possible that some RCTs were not identified, especially if they were not listed in MEDLINE. Finally, potentially clinically relevant studies might have been excluded, if they had a Jadad score of <3.

4. Conclusion

In conclusion, nonselective NSAIDs and selective COX-2 agents are effective for pain control in patients with AS, and can be safely used short-term. In patients needing long-term daily intake of an NSAID, one has to weigh the benefits versus the risks of such long-term use.^[108] Other proven treatment options include sulfasalazine for the treatment of peripheral joint symptoms. Limited evidence supports the use of pamidronate or methotrexate, which require further studies. The anti-TNF α therapies that have been shown to be very effective for the treatment of both peripheral and axial symptoms in AS seem to be the most promising. Currently, the use of anti-TNF α agents is limited by cost and uncertainty over long-term efficacy and safety.

Acknowledgements

This literature review was supported by Merck and Co., Inc. Dr Pauline Boulos and Dr Stuart McLeod received funding from Merck and Co., Inc. for this review. Dr Maxime Dougados did not receive any grant and/or honorarium for his participation regarding this manuscript. Dr Dougados is a member of Merck Arthritis Advisory Board. Elke Hunsche is an employee of Merck and Co., Inc.

References

1. Calin A, Porta J, Fries JF, et al. Clinical history as a screening test for ankylosing spondylitis. *JAMA* 1977; 237 (24): 2613-4
2. Boyer GS, Lanier AP, Templin DT. Prevalence rates of spondyloarthropathies, rheumatoid arthritis and other rheumatic disease in an Alaskan Inupiat Eskimo population. *J Rheumatol* 1988; 15 (4): 678-83
3. Bakland G, Gran JT, Nossent JC. Incidence and prevalence of ankylosing spondylitis in northern Norway [abstract]. *Arthritis Rheum* 2003; 48 (9 Suppl.): S392
4. Braun J, Bollow M, Remlinger G, et al. Prevalence of spondyloarthropathies in HLA-B27 positive and negative blood donors. *Arthritis Rheum* 1998; 41 (1): 58-67
5. Lawrence RC, Helmick CG, Arnett FC, et al. Estimates of the prevalence of arthritis and selected musculoskeletal disorders in the United States. *Arthritis Rheum* 1998; 41 (5): 778-99
6. Gran JT, Husby G, Hordvik M. Prevalence of ankylosing spondylitis in males and females in a young middle-aged popula-

- tion of Tromsø, northern Norway. *Ann Rheum Dis* 1985; 44 (6): 359-67
7. van der Heijde DMF, Wanders A, Spoorenberg A, et al. Structural damage assessed on radiographs in patients with ankylosing spondylitis (AS) steadily increases over time [abstract]. *Arthritis Rheum* 2003; 48 (9 Suppl.): S175
 8. Huscher D, Thiele K, Merkesdal S, et al. Comparison of the annual direct and indirect costs in rheumatoid arthritis, ankylosing spondylitis and psoriatic arthritis [abstract]. *Arthritis Rheum* 2002; 46 (9 Suppl.): S93
 9. Ward MM. Functional disability predicts total costs in patients with ankylosing spondylitis. *Arthritis Rheum* 2002; 46 (1): 223-31
 10. Stone M, Bruckel J, Warren RW, et al. Progressive disability and functional impairment in females and males with ankylosing spondylitis is predicted by longer disease duration [abstract]. *Arthritis Rheum* 2003; 48 (9 Suppl.): S172
 11. Jadad A, Moore R, Carroll D, et al. Assessing the quality of reports on randomized clinical trials: is blinding necessary? *Control Clin Trials* 1996; 17: 1-12
 12. Anderson JJ, Baron G, van der Heijde D, et al. Ankylosing spondylitis assessment group preliminary definition of short-term improvement in ankylosing spondylitis. *Arthritis Rheum* 2001; 44 (8): 1876-86
 13. Garrett S, Jenkinson T, Kennedy LG, et al. A new approach to defining disease status in ankylosing spondylitis: the Bath Ankylosing Spondylitis Disease Activity Index. *J Rheumatol* 1994; 21 (12): 2286-91
 14. Calin A, Garrett S, Whitelock H, et al. A new approach to defining functional ability in ankylosing spondylitis: the development of the Bath Ankylosing Spondylitis Functional Index. *J Rheumatol* 1994; 21 (12): 2281-5
 15. Calin A, Nakache JP, Gueguen A, et al. Defining disease activity in ankylosing spondylitis: is a combination of variables (Bath Ankylosing Spondylitis Disease Activity Index) an appropriate instrument? *Rheumatology* 1999; 38 (9): 878-82
 16. Gorman JD, Sack KE, Davis Jr JC. Treatment of ankylosing spondylitis by inhibition of tumor necrosis factor alpha. *N Engl J Med* 2002; 346 (18): 1349-56
 17. Brandt J, Khariouzov A, Listing J, et al. Six-month results of a double-blind, placebo-controlled trial of etanercept treatment in patients with active ankylosing spondylitis. *Arthritis Rheum* 2003; 48 (6): 1667-75
 18. Braun J, Brandt J, Listing J, et al. Treatment of active ankylosing spondylitis with infliximab: a randomised controlled multicentre trial. *Lancet* 2002; 359 (9313): 1187-93
 19. Caldwell JR, Altman RD, Burch FX, et al. Treatment of ankylosing spondylitis with oxaprozin: a comparison with indomethacin. *Semin Arthritis Rheum* 1986; 15 (2 Suppl.): 95-100
 20. Charlot J, Villiaumey J. A comparative study of benoxaprofen and ketoprofen in ankylosing spondylitis. *Eur J Rheumatol Inflamm* 1982; 5 (2): 277-81
 21. Esdaile J, Rothwell R, MacLaughlin K, et al. Double-blind comparison of tolmetin sodium and indomethacin in ankylosing spondylitis. *J Rheumatol* 1982; 9 (1): 69-74
 22. Calin A, Britton M. Sulindac in ankylosing spondylitis: double-blind evaluation of sulindac and indomethacin. *JAMA* 1979; 242 (17): 1885-6
 23. Palferman TG, Webley M. A comparative study of nabumetone and indomethacin in ankylosing spondylitis. *Eur J Rheumatol Inflamm* 1991; 11 (2): 23-9
 24. Schwarzer AC, Cohen M, Arnold MH, et al. Tenoxicam compared with diclofenac in patients with ankylosing spondylitis. *Curr Med Res Opin* 1990; 11 (10): 648-53
 25. Santo JE, Queiroz MV. Oxaprozin versus diclofenac sodium in the treatment of ankylosing spondylitis. *J Int Med Res* 1988; 16 (2): 150-6
 26. Doury P, Pattin S. Comparative study of the effectiveness of flurbiprofen given twice or 3-times daily. *Curr Med Res Opin* 1977; 5 (1): 127-9
 27. Khan MA. A double blind comparison of diclofenac and indomethacin in the treatment of ankylosing spondylitis. *J Rheumatol* 1987; 14 (1): 118-23
 28. Melian A, van der Heijde DM, James MK, et al. Etoricoxib in the treatment of ankylosing spondylitis (AS) [abstract]. *Arthritis Rheum* 2002; 46 (9 Suppl.): S432
 29. McKenna F. Efficacy of diclofenac/misoprostol vs diclofenac in the treatment of ankylosing spondylitis. *Drugs* 1993; 45 Suppl. 1: 24-30
 30. Astorga G. Double-blind, parallel clinical trial of tenoxicam (Ro 12-0068) versus piroxicam in patients with ankylosing spondylitis. *Eur J Rheumatol Inflamm* 1987; 9 (2): 70-3
 31. Siemens P. Fenbufen in the treatment of ankylosing spondylitis. *Pharmacology* 1982; 25 Suppl. 1: 51-3
 32. Hill HF, Hill AG. Ankylosing spondylitis: open long-term and double-blind crossover studies with naproxen. *J Clin Pharmacol* 1975; 15 (4 Pt 2): 355-62
 33. Liebling MR, Altman RD, Benedek TG, et al. A Double-blind, multiclinic trial of Sulindac (MD-213) in the treatment of ankylosing spondylitis [abstract]. *Arthritis Rheum* 1975; 18: 411
 34. Godfrey RG, Calabro JJ, Mills D, et al. A double-blind crossover trial of aspirin, indomethacin and phenylbutazone in ankylosing spondylitis [abstract]. *Arthritis Rheum* 1972; 15 (1): 110
 35. van der Heijde D, Baraf HS, Ramos-Remus C, et al. Evaluation of the efficacy of etoricoxib in ankylosing spondylitis: results of a fifty-two-week, randomized, controlled study. *Arthritis Rheum* 2005; 52 (4): 1205-15
 36. Dougados M, Behier JM, Jolchine I, et al. Efficacy of celecoxib, a cyclooxygenase 2-specific inhibitor, in the treatment of ankylosing spondylitis: a six-week controlled study with comparison against placebo and against a conventional nonsteroidal antiinflammatory drug. *Arthritis Rheum* 2001; 44 (1): 180-5
 37. Dougados M, Gueguen A, Nakache JP, et al. Ankylosing spondylitis: what is the optimum duration of a clinical study? A one year versus a 6 weeks non-steroidal anti-inflammatory drug trial. *Rheumatology* 1999; 38 (3): 235-44
 38. Battle-Gualda E, Figueroa M, Ivorra J, et al. The efficacy and tolerability of aceclofenac in the treatment of patients with ankylosing spondylitis: a multicenter controlled clinical trial. Aceclofenac Indomethacin Study Group. *J Rheumatol* 1996; 23 (7): 1200-6
 39. Villa Alcazar LF, de Buergo M, Rico LH, et al. Aceclofenac is as safe and effective as tenoxicam in the treatment of ankylosing spondylitis: a 3 month multicenter comparative trial. Spanish Study Group on Aceclofenac in Ankylosing Spondylitis. *J Rheumatol* 1996; 23 (7): 1194-9
 40. Dougados M, Nguyen M, Caporal R, et al. Ximoprofen in ankylosing spondylitis: a double blind placebo controlled dose ranging study. *Scand J Rheumatol* 1994; 23 (5): 243-8
 41. Carcassi C, La Nasa G, Perpignano G. A 12-week double-blind study of the efficacy, safety and tolerance of pirazolac b.i.d.

- compared with indomethacin t.i.d. in patients with ankylosing spondylitis. *Drugs Exp Clin Res* 1990; 16 (1): 29-37
42. Dougados M, Caporal R, Doury P, et al. A double blind cross-over placebo controlled trial of ximoprofen in AS. *J Rheumatol* 1989; 16 (8): 1167-9
 43. Dougados M, Nguyen M, Nakache JP, et al. Spondylarthritis ankylosante et anti-inflammatoires. *Concours Med* 1987; 109: 2780-6
 44. Bird HA, Le Gallez P, Astbury C. A parallel group comparison of tenoxicam and piroxicam in patients with ankylosing spondylitis. *Pharmatherapeutica* 1986; 4 (7): 457-62
 45. Calabro JJ. Efficacy of diclofenac in ankylosing spondylitis. *Am J Med* 1986; 80 (4B): 58-63
 46. Doury P, Roux H. Isoxicam vs ketoprofen in ankylosing spondylitis. *Br J Clin Pharmacol* 1986; 22 (2 Suppl.): 157S-60S
 47. Franssen MJ, Gribnau FW, van de Putte LB. A comparison of diflunisal and phenylbutazone in the treatment of ankylosing spondylitis. *Clin Rheumatol* 1986; 5 (2): 210-20
 48. Lomen PL, Turner LF, Lamborn KR, et al. Flurbiprofen in the treatment of ankylosing spondylitis: a comparison with phenylbutazone. *Am J Med* 1986; 80 (3A): 120-6
 49. Lomen PL, Turner LF, Lamborn KR, et al. Flurbiprofen in the treatment of ankylosing spondylitis: a comparison with indomethacin. *Am J Med* 1986; 80 (3A): 127-32
 50. Khan MA. Diclofenac in the treatment of ankylosing spondylitis: review of worldwide clinical experience and report of a double-blind comparison with indomethacin. *Semin Arthritis Rheum* 1985; 15 (2 Suppl. 1): 80-4
 51. Armstrong RD, Laurent R, Panayi GS. A comparison of indoprofen and indomethacin in the treatment of ankylosing spondylitis. *Pharmatherapeutica* 1984; 3 (10): 637-41
 52. Tannenbaum H, DeCoteau WE, Esdaile J, et al. A double blind multicenter trial comparing piroxicam and indomethacin in ankylosing spondylitis with long-term follow-up. *Curr Ther Res* 1984; 36 (3): 426-35
 53. Jajic I, Nekora A, Chadri HA. Piroprofene, indometacine et placebo dans la spondylarthritis ankylosante. Comparison en double insu. *Nouv Presse Med* 1982; 11 (33): 2491-3
 54. Romberg O. Comparison of piroxicam with indomethacin in ankylosing spondylitis. *Am J Med* 1982; 73 Suppl.: 58-62
 55. Sydnos OA. Comparison of piroxicam with indomethacin in ankylosing spondylitis: a double-blind crossover trial. *Br J Clin Pract* 1981; 35 (1): 40-4
 56. Bird HA, Rhind VM, Pickup ME, et al. A comparative study of benoxaprofen and indomethacin in ankylosing spondylitis. *J Rheumatol Suppl* 1980; 6: 139-42
 57. Burry HC, Siebers R. A comparison of flurbiprofen with naproxen in ankylosing spondylitis. *N Z Med J* 1980; 92 (670): 309-11
 58. Nahir AM, Scharf Y. A comparative study of diclofenac and sulindac in ankylosing spondylitis. *Rheumatol Rehabil* 1980; 19 (3): 189-98
 59. Rejholec V, Vapaatalo H, Tokola O, et al. Tolfenamic acid in ankylosing spondylarthritis: a double-blind comparison to indomethacin. *Scand J Rheumatol Suppl* 1980; 36: 1-7
 60. Shipley M, Berry H, Bloom B. A double-blind cross-over trial of indomethacin, fenoprofen and placebo in ankylosing spondylitis, with comments on patient assessment. *Rheumatol Rehabil* 1980; 19 (2): 122-5
 61. Wordworth BP, Ebringer RW, Coggins E, et al. A double-blind cross-over trial of fenoprofen and phenylbutazone in ankylosing spondylitis. *Rheumatol Rehabil* 1980; 19 (4): 260-3
 62. Ansell BM, Major G, Liyanage SP, et al. A comparative study of Butacote and Naprosyn in ankylosing spondylitis. *Ann Rheum Dis* 1978; 37 (5): 436-9
 63. Mena HR, Willkens RF. Treatment of ankylosing spondylitis with flurbiprofen or phenylbutazone. *Eur J Clin Pharmacol* 1977; 11 (4): 263-6
 64. Jessop JD. Double-blind study of ketoprofen and phenylbutazone in ankylosing spondylitis. *Rheumatol Rehabil* 1976; Suppl.: 37-42
 65. Treadwell BL, Tweed JM. Ketoprofen (Orudis) in ankylosing spondylitis. *N Z Med J* 1975; 81 (539): 411-3
 66. Calcraft B, Tildesley G, Evans KT, et al. Azapropazone in the treatment of ankylosing spondylitis: a controlled clinical trial. *Rheumatol Rehabil* 1974; 13 (1): 23-9
 67. Calin A, Grahame R. Double-blind cross-over trial of flurbiprofen and phenylbutazone in ankylosing spondylitis. *BMJ* 1974; 4 (5943): 496-9
 68. Sturrock RD, Hart FD. Double-blind cross-over comparison of indomethacin, flurbiprofen, and placebo in ankylosing spondylitis. *Ann Rheum Dis* 1974; 33 (2): 129-31
 69. Wanders A, van der Heijde DM, Landewe R, et al. Inhibition of radiographic progression in ankylosing spondylitis (as) by continuous use of NSAIDs [abstract]. *Arthritis Rheum* 2003; 48 (9 Suppl.): S233
 70. Peters ND, Ejstrup L. Intravenous methylprednisolone pulse therapy in ankylosing spondylitis. *Scand J Rheumatol* 1992; 21 (3): 134-8
 71. Luukkainen R, Nissila M, Asikainen E, et al. Periarticular corticosteroid treatment of the sacroiliac joint in patients with seronegative spondylarthropathy. *Clin Exp Rheumatol* 1999; 17 (1): 88-90
 72. Maugars Y, Mathis C, Berthelot JM, et al. Assessment of the efficacy of sacroiliac corticosteroid injections in spondylarthropathies: a double-blind study. *Br J Rheumatol* 1996; 35 (8): 767-70
 73. Clegg DO, Reda DJ, Abdellatif M. Comparison of sulfasalazine and placebo for the treatment of axial and peripheral articular manifestations of the seronegative spondylarthropathies: a Department of Veterans Affairs cooperative study. *Arthritis Rheum* 1999; 42 (11): 2325-9
 74. Clegg DO, Reda DJ, Weisman MH, et al. Comparison of sulfasalazine and placebo in the treatment of ankylosing spondylitis: a Department of Veterans Affairs Cooperative Study. *Arthritis Rheum* 1996; 39 (12): 2004-12
 75. Kirwan J, Edwards A, Huitfeldt B, et al. The course of established ankylosing spondylitis and the effects of sulphasalazine over 3 years. *Br J Rheumatol* 1993; 32 (8): 729-33
 76. Taylor HG, Beswick EJ, Dawes PT. Sulphasalazine in ankylosing spondylitis: a radiological, clinical and laboratory assessment. *Clin Rheumatol* 1991; 10 (1): 43-8
 77. Corkill MM, Jobanputra P, Gibson T, et al. A controlled trial of sulphasalazine treatment of chronic ankylosing spondylitis: failure to demonstrate a clinical effect. *Br J Rheumatol* 1990; 29 (1): 41-5
 78. Ferraz MB, Tugwell P, Goldsmith CH, et al. Meta-analysis of sulfasalazine in ankylosing spondylitis. *J Rheumatol* 1990; 17 (11): 1482-6
 79. Davis MJ, Dawes PT, Beswick E, et al. Sulphasalazine therapy in ankylosing spondylitis: its effect on disease activity, immunoglobulin A and the complex immunoglobulin A-alpha-1-antitrypsin. *Br J Rheumatol* 1989; 28 (5): 410-3
 80. Nissila M, Lehtinen K, Leirisalo-Repo M, et al. Sulfasalazine in the treatment of ankylosing spondylitis: a twenty-six-week,

- placebo-controlled clinical trial. *Arthritis Rheum* 1988; 31 (9): 1111-6
81. Dougados M, Boumier P, Amor B. Sulphasalazine in ankylosing spondylitis: a double blind controlled study in 60 patients. *BMJ Clin Res Ed* 1986; 293 (6552): 911-4
82. Feltelius N, Hallgren R. Sulphasalazine in ankylosing spondylitis. *Ann Rheum Dis* 1986; 45 (5): 396-9
83. Sansoni P, Passeri G, Fagnoni F, et al. Inhibition of antigen-presenting cell function by alendronate in vitro. *J Bone Miner Res* 1995; 10 (11): 1719-25
84. Francis MD, Hovancik K, Boyce RW. NE-58095: a diphosphonate which prevents bone erosion and preserves joint architecture in experimental arthritis. *Int J Tissue React* 1989; 11 (5): 239-52
85. Barbier A, Breliere JC, Remandet B, et al. Studies on the chronic phase of adjuvant arthritis: effect of SR 41319, a new diphosphonate. *Ann Rheum Dis* 1986; 45 (1): 67-74
86. Maksymowych WP, Jhangri GS, Fitzgerald AA, et al. A six-month randomized, controlled, double-blind, dose-response comparison of intravenous pamidronate (60mg versus 10mg) in the treatment of nonsteroidal antiinflammatory drug-refractory ankylosing spondylitis. *Arthritis Rheum* 2002; 46 (3): 766-73
87. Maksymowych W, Fitzgerald AA, LeClercq S, et al. A 6 month, randomized, controlled, double-blinded dose response comparison of intravenous pamidronate (60mg vs 10mg) in the treatment of NSAID-refractory ankylosing spondylitis (AS) [abstract]. *Arthritis Rheum* 2001; 44 (9 Suppl.): S159
88. Jauregui E, Conner-Spady B, Russell AS, et al. Clinimetric evaluation of the bath ankylosing spondylitis metrology index in a controlled trial of pamidronate therapy. *J Rheumatol* 2004; 31 (12): 2422-8
89. Adami S, Bhalla AK, Dorizzi R, et al. The acute-phase response after bisphosphonate administration. *Calcif Tissue Int* 1987; 41 (6): 326-31
90. Zou JX, Braun J, Sieper J. Immunological basis for the use of TNF alpha-blocking agents in ankylosing spondylitis and immunological changes during treatment. *Clin Exp Rheumatol* 2002; 20 (6 Suppl. 28): S34-7
91. van der Heijde D, Dijkmans B, Geusens P, et al. Efficacy and safety of infliximab in patients with ankylosing spondylitis: results of a randomized, placebo-controlled trial (ASSERT). *Arthritis Rheum* 2005; 52 (2): 582-91
92. Calin A, Dijkmans BA, Emery P, et al. Outcomes of a multicentre randomised clinical trial of etanercept to treat ankylosing spondylitis. *Ann Rheum Dis* 2004; 63 (12): 1594-600
93. Davis Jr JC, van der Heijde D, Braun J, et al. Recombinant human tumor necrosis factor receptor (etanercept) for treating ankylosing spondylitis: a randomized, controlled trial. *Arthritis Rheum* 2003; 48 (11): 3230-6
94. Braun J, Baraliakos X, Golder W, et al. Magnetic resonance imaging examinations of the spine in patients with ankylosing spondylitis, before and after successful therapy with infliximab: evaluation of a new scoring system. *Arthritis Rheum* 2003; 48 (4): 1126-36
95. Calin A, Dijkmans B, Emery P, et al. Assessments of disease activity and functionality by Enbrel-treated ankylosing spondylitis patients in a multicenter, placebo-controlled trial [abstract]. *Arthritis Rheum* 2003; 48 (9 Suppl.): S172
96. van der Heijde D, Dougados M, Davis JC, et al. The effects of etanercept on patient-reported outcomes for subject with ankylosing spondylitis [abstract]. *Arthritis Rheum* 2003; 48 (9 Suppl.): S174
97. Brandt J, Kariouzov A, Listing J, et al. Six months results of a German double-blind placebo controlled, phase-III clinical trial of Etanercept in active ankylosing spondylitis [abstract]. *Arthritis Rheum* 2002; 46 (9 Suppl.): S429
98. Brandt J, Listing J, Alten R, et al. Quality of life improvement in patients with severe ankylosing spondylitis upon treatment with the anti-TNF alpha antibody infliximab in a placebo controlled multicenter trial [abstract]. *Arthritis Rheum* 2001; 44 (9 Suppl.): S89
99. Gorman JD, Sack KE, Davis JC. A randomized, double-blind, placebo-controlled trial of etanercept (ENBREL) in the treatment of ankylosing spondylitis [abstract]. *Arthritis Rheum* 2001; 44 (9 Suppl.): S90
100. Altan L, Bingol U, Karakoc Y, et al. Clinical investigation of methotrexate in the treatment of ankylosing spondylitis. *Scand J Rheumatol* 2001; 30 (5): 255-9
101. Gonzalez-Lopez L, Garcia-Gonzalez A, Vazquez-del-Mercado M, et al. Efficacy of methotrexate in ankylosing spondylitis: a randomized, placebo-controlled, double-blind trial [abstract]. *Arthritis Rheum* 2002; 46 (9 Suppl.): S433
102. Roychowdhury B, Bintley-Bagot S, Bulgen DY, et al. Is methotrexate effective in ankylosing spondylitis? *Rheumatology (Oxford)* 2002; 41 (11): 1330-2
103. Gonzalez-Lopez L, Garcia-Gonzalez A, Vazquez-Del-Mercado M, et al. Efficacy of methotrexate in ankylosing spondylitis: a randomized, double blind, placebo controlled trial. *J Rheumatol* 2004; 31 (8): 1568-74
104. Koh WH, Pande I, Samuels A, et al. Low dose amitriptyline in ankylosing spondylitis: a short term, double blind, placebo controlled study. *J Rheumatol* 1997; 24 (11): 2158-61
105. Steven MM, Morrison M, Sturrock RD. Penicillamine in ankylosing spondylitis: a double blind placebo controlled trial. *J Rheumatol* 1985; 12 (4): 735-7
106. Maksymowych WP, Inman RD, Gladman D, et al. Canadian Rheumatology Association consensus on the use of anti-tumor necrosis factor-alpha directed therapies in the treatment of spondyloarthritis. *J Rheumatol* 2003; 30 (6): 1356-63
107. Miceli-Richard C, Dougados M. NSAIDs in ankylosing spondylitis. *Clin Exp Rheumatol* 2002; 20 (6 Suppl. 28): S65-6
108. Jenkins JK, Seligman PJ. Memorandum: analysis and recommendation for Agency action regarding non-steroidal anti-inflammatory drugs and cardiovascular risk. April 6, 2005 [online]. Available from URL: <http://www.fda.gov/cder/drug/infopage/COX2/NSAIDdecisionMemo.pdf> [Accessed 2005 Jun 16]
109. Marzo-Ortega H, McGonagle D, O'Connor P, et al. Efficacy of etanercept in the treatment of the enthesal pathology in resistant spondylarthropathy: a clinical and magnetic resonance imaging study. *Arthritis Rheum* 2001; 44 (9): 2112-7
110. Gregoire G, Derderian F, Le Lorier J. Selecting the language of the publications included in a meta-analysis: is there a Tower of Babel bias? *J Clin Epidemiol* 1995; 48 (1): 159-63
111. Dickersin K, Scherer R, Lefebvre C. Identifying relevant studies for systematic reviews. *BMJ* 1994; 309 (6964): 1286-91

Correspondence and offprints: Dr Pauline Boulos, 25 Charlton Avenue E, Suite 610, Hamilton, ON, Canada L8N 1Y2. E-mail: pauline.boulos@camris.ca